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Drug and Therapeutics  HMP The Mount

Memo  Dr Gerard Bulger    January 2004
HMP The Mount has a relatively low turnover of inmates amongst prisons. 
The focus of our activities is the management of chronic diseases, personality disorder and dependency syndromes. Actively treating patients may help reduce recidivism. 

Pressures on Prescribing:

Age Distribution

21-24 21  %

25-34    48  %

35-44    24  %

45-54      5  % 

55-64
   1.5%
  (24 during 2002-2003)
65-74      0.5%  (6   during 2002-2003)
The NHS uses “ASTRO P.U.s to calculate a prescribing list size based on the number of temporary residents, as a reflection of turnover, and on the age profile. Over 65s count as 3 younger patients as far as NHS drug costing are concerned.  We do not have and ASRO PU figure for the Mount. We do not have any of the standard Prescription Pricing Authority reports that G.P. have been receiving since the 1980s. These reports can be broken down to every tablet dispensed.  G.P.s are used to this monitoring and had incentives based on the PPA reports.  Secondary care, hospital and psychiatric services do not have such systems in place.
The Mount, being close to London has a large proportion of black and Asian prisoners. This raises the prevalence of hypertension, diabetes, heart disease.  We will also have increase in other more unusual associated diseases such as sickle cell disease and sarcoidosis.
Diabetics (10 patients) and hypertensives (30) require polypharmacy under modern guidelines.
60% of prisoners screened in health are smokers.
58% of those screened in health have or had a drug problem. (The attendance rates of such people makes it seem much more!)
The incidence of psychiatric diseases is high in accordance with national studies.
Prisoners arriving here should have been detoxified by the time they get to us.

Patients with major schizophrenia are in the main housed elsewhere.  We have seen a change in the personality types coming here over the last year which has put a major strain on our psychiatric services
The G.P.s employed are obliged to work to the National Service Frameworks and Quality Standards. We are to apply the same principles as we apply to our GMS/PMS contracts.  This not only generates work in data gathering but is bound increases the numbers of problems found.   We are prescribing something to 40% of our prison population. Over 40% of the patients at Archway surgery have had a prescription within 3 months. Archway is a low prescribing practice (17% below National Average).
Primary care takes on the responsibility of prescribing as we have to offer the 24/7 cover and do much of the repeat prescribing.  The legal responsibilities between primary and secondary care are outlined in the Local Medical Committee Document which is given below.
Systems we have in place for review of repeat prescribing is weak. That is one of the imperatives for introducing the pharmacist and to use the computerised prescribing system and dispensing as occurs in the rest of primary care.

Risk Prescribing

Overdose is an unusual method of suicide in the prison service.  However the Pharmacy Service in Prisons document suggest we should move to original pack dispensing, which for the most part is monthly supplies.  

Only one was recorded in the report on prison suicides, and he used amitriptyline. Ian Huntley used the same drug.  This is the most risky drug we dispense.  In the Seg there was a prisoner who had collected 120 tablets, to sell rather than take.  Last year in one month we prescribed enough to kill 29 people.  These are useful drugs for chronic pain, and for that matter depression.  We could move to lofepramine and to the SSRIs and restrict the rest to short supplies. Chronic neuropathic pain can be treated expensively with gabapentin and with (cheaper) carbamazepine.
Paracetamol is risky.  As few as 15 taken at once could kill but normally it takes 150mg/kg is dangerous.  It is easy to collect large quantities of that drug.
The staff should have access to a ranking of other drugs in order of risk.  I have not found a simple list, but it would be useful.   

We have a murderer who has some extremely effective poisons in his cell used for his severe rare condition, we hope.  

Response to overdose is usually to send the patient to hospital as we can never be certain that nothing else was taken, especially paracetamol or a tricyclic such as amitriptyline.  

Prescribing and The Dependency Personality
At the Mount the prisoners should be clean and detoxified.  We are left some patients on diazepam.  There are no indications for long term diazepam and all should be slowly withdrawn. We have a protocol to do this.  Long term Diazepam causes aggression. It does not have a role in backache. Since we have such a large number of patients who have dependency disorders there are huge risks in starting it, or rather restarting it, with any patient.  There is a market for the drug in the prison.
Codeine Drugs and Co-Proxamol,
In the syndrome of Chronic Daily headache, it is analgesics, particularly codeine has been shown to cause and perpetuate the condition.  This effect may occur with backache. Long term use of these drugs is not indicated.  The St. Thomas’ hospital team managing chronic pain syndromes stop ALL medication.   Our favoured combination drugs (co-proxamol) are labelled “less suitable for prescribing” in the BNF.  We should resist prescribing “Co”-anything and avoid codeine and DF118.
Doctors find themselves perpetuating the dependency syndrome with various prescriptions. We should avoid all prescribing to remove the belief that something taken will resolve the prisoner’s problems. The converse is true. We just give them another problem, the tablet.  Sometime our prescribing must be frustrating to the CARATS team who expect their clients to be drug free. Their dependency is still evident if we are prescribing.  We need to be humane in how we withdraw long term drugs, especially in the case of diazepam which can take weeks to remove.

For severe pain, such as necrosis of the hip the use of a narcotic patch e.g. (Fentanyl) treatment may be a sensible but expensive option. The patch is stuck on in health and the old one patch returned before the next is stuck on 72 hours later.

Schizophrenia

We have relatively few of these patients, and the new atypical drugs are such as Olanzapine.  NICE has specific guidelines on the use of these drugs.  They are not indicated for general anxiety or for personality disorder of for the dependency personalities. Fortunately the drug seems to have got a little cheaper recently, and now only takes a third of our drugs budget on just 29 patients (November 2003)
Personality Disorders

“Personality disorder: No longer a diagnosis of exclusion”. The implication of that document is that the prison becomes a therapeutic centre.   There is little positive evidence on what really works in treating this varied group.  If anything Carbamazepine may be the drug of choice.
	Prevalence of psychiatric disorder and self-harm in sentenced prisoners

	 Singleton N, Meltzer H, Gatward R, Coid J, Deasy D. Psychiatric Morbidity of Prisoners in England and Wales. London: ONS, 1998 Aimed to provide baseline information about the prevalence of psychiatric disorders in prisons in order to inform policy decisions about services

	Disorder or condition
	Population
	Prevalence of men (%)
	Prevalence of women (%)

	Any schizophrenic or delusional disorder (b)
	studied 1121 men and 584 women aged 16-64 years in a random, national sample of all prisons
	6
	13

	Affective psychosis (b)
	
	1
	2

	Neurotic disorders
	
	40
	63

	Personality disorder (b)
	
	64
	50

	Alcohol dependence (a)
	
	30
	19

	Drug dependence (opiates, stimulants or both)
	
	34
	36

	Suicide attempt in the last year 
	
	7
	16

	Self-harm (not a suicide attempt) in the current prison term
	
	7
	10

	a Measured as AUDIT = 30.

	b Prevalence of schizophrenic or delusional disorders, affective psychosis and personality disorder was made from a combined sentenced and remand female sample.


LMC GUIDANCE ON GPS’ PRESCRIBING RESPONSIBILITIES
This summarises some of the problems which GPs encounter with prescribing requests made to them by hospital colleagues, and sets out GPs’ prescribing responsibilities including the legal aspects
The Local Medical Committee, which is the statutory body representing all local NHS GPs has prepared this guidance so that there can be clarity about prescribing at the hospital/general practice interface. We hope that this may be of use to you and may help resolve prescribing problems in the best interest of our shared patients.

Common problems encountered by GPs at the primary/secondary prescribing interface include:-
· Receiving limited/inadequate information from the hospital about the patient’s medication and its management.

· Being asked to prescribe new drugs and ‘black triangle’ drugs where the CSM requests that all suspected reactions should be reported. The medication may be outside the GP’s current clinical experience.

· Being asked to prescribe a medication which is well understood, but which requires monitoring, and where the GP is not kept updated about the results of monitoring. 

· Being asked to prescribe unlicensed drugs where the prescription is not within the licensed indications for the product e.g. Domperidone to promote lactation. 

· Being asked to prescribed dosages which are outside the licensed range. 

· Being asked to prescribe drugs, which are specifically noted in the BNF as prescribable under supervision of a specialist. 

· Inconvenience to patients and GPs when the hospital does not provide the length of prescription set out in its current contract specification with the PCT. 

· Inconvenience to patients and GPs where the medication requires specialist prescription, but consideration has not been given to using a hospital (FP10 (HP)) prescription which can be dispensed in any community pharmacy, in order to prevent unnecessary trips to the hospital by the patient. 

Legal and contractual aspects of prescribing at the primary/secondary interface
This guidance is derived from the following documents:

i) EL (91) 127 "Responsibility for prescribing between hospitals and GPs". Reinforces that the doctor who has clinical responsibility for the patient should undertake the prescribing.

ii) Core Services. General Medical Services Committee of the BMA 1996.

iii) HSC 1998/113. Clinical governance with regard to prescribing practice.

iv) EL(95)5 Prescribing High Tech Care for patients at home.

v) The new GMS contract, National Enhanced Services specifications for near patient testing.

1 Prescriptions for unlicensed medications or the use of licensed products outside licensed conditions:
· If the use of a medication is outside the product’s licensed indications, the responsibility should remain with the hospital specialist responsible for initiating and monitoring the treatment and this is reflected in the PCT contract with the Trust.

· If, rarely, an individual GP considers that they have the appropriate specialist expertise to undertake the clinical and legal responsibility to prescribe a medication outside its licensed indications, then they should discuss the implications of prescribing with their Medical Defence Organisation before prescribing. 

· Informed consent should always be obtained from patients before prescribing under these circumstances. 

 

2 Prescriptions for new licensed specialist drugs or licensed drugs for specialist conditions:
· Prescribing responsibility should remain with the hospital clinician. 

· Where a GP has the specialist expertise to undertake the prescribing of a newly licensed or specialist drug, or licensed drug for specialist conditions,  and wishes to take clinical and legal responsibility for prescribing, a patient specific shared care protocol should be developed. 

· The GP is responsible for the clinical and legal consequences of so prescribing, even if this is undertaken within a shared care protocol. 

· The patient specific shared care protocol should include the roles and responsibilities of each prescriber, how the patient will be monitored and the circumstances in which treatment will be adjusted and stopped.

· Shared care protocols which include near patient testing by GPs will, from April 2004, need to be commissioned by PCTs as an enhanced service which the practice may choose to provide (see 4). 

· Shared care does not necessarily mean that the GP will prescribe, but that they will offer routine care to the patient. The GP’s agreement must be sought before any transfer of care takes place.
· The General Practitioners Committee recommends that GPs who consider that they have this degree of expertise should have the skills to monitor, modify and terminate the treatment. 

· If the prescribing of a medication requires interpretation of monitored results with which the GP is unfamiliar, [eg oxygen saturations for premature babies receiving oxygen at home] then the GP should not prescribe.

· The Bedfordshire and Hertfordshire Strategy & Priorities Group for New Medicines & Therapies will consider the introduction of new pharmacological treatments in Bedfordshire and Hertfordshire.
Three committees (Bedford Therapeutics Committee, E&N Herts NHS Trust Drugs & Therapeutics Committee and West Herts Medicines Management Committee) feed into the Beds & Herts Strategy & Priorities Group and will be responsible for implementation.  We expect that newly licensed drugs, introductions of drugs recommended by NICE etc, will be discussed and agreed at these committees so that there is clarity as to prescribing responsibility.

3 Prescriptions for recently introduced and ‘black triangle’ drugs where reporting of adverse effects to the CSM is required:
· All new drug treatments should be considered and approved by the appropriate Drug and Therapeutics Committee (see above). 

· Hospital clinicians should not ask GPs to prescribe drugs which have not been approved by the relevant Drug and Therapeutics Committee. 

· GPs who undertake these prescriptions should have sufficient knowledge to undertake full clinical and legal responsibility for the consequences of their prescribing. 

4 GPs' Provision of Blood test Monitoring (Near Patient Testing) from April 2004
The new GMS contract provides for all GPs to choose whether to provide an enhanced service for blood test monitoring for named medications used in rheumatology.  These include Penicillamine, Auranofin, Sulphasalazine, Methotrexate and Sodium Aurothiomalate.  These are national arrangements and the list of medications to be monitored will be amended by national negotiation.  Each PCT can decide whether to commission these enhanced services from GPs, based on a national specification of services to be provided and national minimum rates of payments to practices which choose to undertake this work.

GPs who sign an enhanced services contract with their PCT must demonstrate that they have the necessary training and competence and must be regularly appraised for these. Other GPs should not undertake this work. 

5 Medications prescribed within clinical trials:
· GPs should be informed if a patient is participating in a clinical trial in order to respond appropriately to suspected adverse events. 

· All studies should have been subject to ethical committee scrutiny. 

· Prescribing should remain within the specialist centre with the facilities and staff to monitor appropriately. 

· Patients should be made aware that there is no guarantee that the drug will be continued at the end of the trial. 

6 Medications for High Tech care for patients at home:
· In line with EL95(5), the prescription of drugs and equipment for high tech treatments at home should remain with the hospital specialist.  These would include medication such as Total Parenteral Nutrition (TPN) and Desferrioxamine, which usually require specialist monitoring. 

Taken from LMC web site Dr Judy Gilley FRCGP Chief Executive October 2003
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Table of All prescribing by Cost November 2003

	Sum of £ Cost November 2003
	 

	Drug name
	Total

	OLANZAPINE(ZYPREXA) 10MG TABLETS
	2663.66

	MIRTAZAPINE(ZISPIN) 30MG TABLETS
	337.53

	FENTANYL(DUROGESIC) 50 5mcg PATCH
	325.86

	ROFECOXIB(VIOXX) 12.5MG TABLETS
	305.32

	RISPERDAL 3MG TABLETS
	302.3

	SENNA(SENOKOT) SYRUP 100ML
	295.4

	OLANZAPINE(ZYPREXA) 7.5MG TABLETS
	293.08

	OMEPRAZOLE(LOSEC) 20MG CAPSULES
	260.6

	RISPERDAL CONSTA 25MG INJECTION
	249.99

	GABAPENTIN(NEURONTIN) 300MG CAPSULES
	248.74

	CUP VENDING DISP.
	228.9

	SIMVASTATIN(ZOCOR) 20MG TABLETS
	180.14

	DIAZEPAM 5MG/5ML SYRUP 100ML
	162.7

	LANSOPRAZOLE(ZOTON) 30MG CAPSULES
	134.28

	OLANZAPINE(ZYPREXA) 5MG TABLETS
	123.56

	ZOVIRAX 5% CREAM 2G
	109.8

	QUETIAPINE(SEROQUEL) 100MG TABLETS
	95.4

	ROSIGLITAZONE(AVANDIA) 4MG TABLETS
	80.6

	SALBUTAMOL INHALER 100mcg 200 DOSE
	77.42

	IBUPROFEN 400MG TABLETS
	75.7

	TAMSULOSIN HCL(FLOMAX) MR CAPSULES
	68.13

	AMISULPRIDE(SOLIAN) 200MG TABLETS
	62

	CITALOPRAM HYDROBROMIDE(CIPRAMIL) 20MG
	60

	LIQUIBAND TISSUE ADHESIVE 0.5G
	56.21

	LOSARTAN POTASSIUM(COZAAR) 50MG TABLET
	52.49

	PARAMAX TABLETS
	50.43

	AMOXIL 250MG CAPSULES
	50.32

	SERTRALINE(LUSTRAL) 50MG TABLETS
	49.4

	LEVETIRACETAM(KEPPRA) 500MG TABLETS
	46.6

	AMITRIPTYLINE 50MG TABLETS
	44.83

	NALTREXONE(NALOREX) 50MG TABLETS
	42.91

	ORLISTAT(XENICAL) 120MG CAPSULES
	41.56

	TRAZODONE HCL(MOLIPAXIN) 100MG CAPSULE
	40.83

	IBUPROFEN 400MG S/C TABLETS
	39.66

	CHLORAL HYDRATE 500MG/5ML SYRUP
	38.67

	LOFEPRAMINE 70MG TABLETS
	37.6

	ETHILON P NEEDLE CURVE CUT 16mm W1616T
	36.88

	AMLODIPINE BESYLATE(ISTIN) 5MG TABLETS
	36.75

	BECLOMETHASONE 100mcg INH
	36.6

	TRAMADOL HCL(ZYDOL) SR 100MG TABLET
	34.88

	ATORVASTATIN(LIPITOR) 10MG TABLETS
	32.36

	AMLODIPINE BESYLATE(ISTIN) 10MG TABLET
	31.78

	ADVANTAGE II GLUCOSE TESTING STRIPS
	30.84

	DOVONEX OINTMENT 120G
	29.16

	SEREVENT 25mcg INHALER 120 DOSE
	29

	VENLAFAXINE HCL(EFEXOR) 75MG TABLETS
	28.17

	TINADERM CREAM 15G
	28.16

	DIHYDROCODEINE(DHC) CONTINUS M/R 60MG
	27.56

	CANESTEN CREAM 20G
	26.48

	E45 CREAM 500G
	26.4

	TRAZODONE HCL(MOLIPAXIN) 150MG TABLETS
	25.96

	LOCERYL NAIL LACQUER 5ML
	25.4

	HYDROXYUREA(HYDREA) 500MG CAPSULES
	24.22

	QUINODERM CREAM  25G
	24.2

	PANTOPRAZOLE(PROTIUM) 40MG E/C TABLETS
	24.05

	IBUPROFEN(IBULEVE) GEL 30G
	23.58

	GLIMEPIRIDE(AMARYL) 3MG TABLETS
	23.08

	PARACETAMOL 500MG TABLETS
	22.96

	PROCTOSEDYL OINTMENT 30G
	22.59

	ZINERYT LOTION
	22.47

	SUTURE PACK DISP.
	20.74

	ERYTHROMYCIN 250MG E/C TABLETS
	20.63

	GAVISCON 250 TABLETS LEMON
	19.52

	PULMICORT INHALER 200 DOSE
	19.4

	PEPPERMINT OIL(COLPERMIN) CAPSULES
	19.22

	ERYTHROMYCIN 250MG E/C F/C TABLETS
	18.96

	SODIUM VALPROATE 200MG TABLETS
	18.42

	CHLORPROMAZINE 100MG TABLETS
	18.26

	BONJELA GEL 15G
	18.08

	DICLOFENAC 50MG TABLETS
	18.05

	CELECOXIB(CELEBREX) 100MG CAPSULES
	18

	MED CUPS
	17.98

	OMEPRAZOLE(LOSEC) 10MG CAPSULES
	17.42

	GLICLAZIDE(DIAMICRON) 80MG TABLETS
	17.2

	DIAZEPAM 10MG TABLETS
	17.15

	AMITRIPTYLINE 25MG TABLETS
	17.09

	ESCITALOPRAM(CIPRALEX) 10MG TABLETS
	16.43

	CO-PROXAMOL 32.5/325MG TABLETS
	16.35

	PROCYCLIDINE HCL(ARPICOLIN) 5MG/5ML SY
	16.31

	PROCYCLIDINE 5MG TABLETS
	15.94

	ECONACORT CREAM 30G
	15.9

	CYMEX CREAM 5G
	15.68

	FLUPENTHIXOL DECAN'T(DEPIXOL-CONC) 50M
	15.48

	NAPROXEN 500MG TABLETS
	15.42

	LODINE 600MG S/R TABLETS
	15.26

	ANUSOL SUPPOSITORIES
	15.04

	MEDISENSE G2 GLUCOSE TEST STRIP
	14.54

	SOFT WHITE PARAFFIN BP 500G
	14

	AMITRIPTYLINE 50MG/5ML SYRUP
	13.9

	SULINDAC(CLINORIL) 200MG TABLETS
	12.5

	LANSOPRAZOLE(ZOTON) 15MG CAPSULES
	12.41

	CLEMASTINE(TAVEGIL) 1MG TABLETS
	12.27

	DIORALYTE SACHETS PLAIN
	12.16

	ANUSOL CREAM 23G
	11.62

	TERBUTALINE SULPH(BRICANYL) INHALER
	11.52

	LYCLEAR DERMAL CREAM 30G
	11.44

	NIZORAL 20MG/ML SHAMPOO 120ML
	11.12

	DALACIN T TOPICAL LOTION 30ML
	10.96

	DOXAZOSIN(CARDURA) 1MG TABLETS
	10.96

	PROCTOSEDYL SUPPOSITORIES
	10.86

	ELOCON OINTMENT 30G
	10.56

	METFORMIN 500MG TABLETS
	10.53

	BETNOVATE SCALP APPLICATION
	10.38

	PAROXETINE(SEROXAT) 20MG TABLETS
	10.33

	SODIUM BICARBONATE EAR DROPS 10ML
	10.26

	PURIFIED WATER BP
	10.2

	CITALOPRAM 10MG TABLETS
	10.04

	PIZOTIFEN(SANOMIGRAN) 500mcg TABLETS
	10

	RAMIPRIL(TRITACE) 5MG CAPSULES
	9.95

	GAVISCON 250 TABLETS PEPPERMINT
	9.76

	FLUOXETINE(PROZAC) 20MG CAPSULES
	9.73

	TYLEX 30/500MG CAPSULES
	9.6

	FLUPHENAZINE(MODECATE) 100MG/ML CONC 1
	9.5

	PLASTIC BOTTLE 500ML
	9.45

	NAPROXEN 250MG TABLETS
	9.42

	AZITHROMYCIN DIHYDRATE(ZITHROMAX) 250M
	9.35

	SCHOLL SOFTGRIP CL2 B/K CT SAND MED
	9.17

	SYNALAR GEL 30G
	8.91

	LACTULOSE SOLUTION BP
	8.9

	COMBIVENT MDI 200 DOSE
	8.8

	B-D PEN NEEDLES MICRO-FINE 8mm
	8.67

	CETIRIZINE(ZIRTEK) 10MG TABLETS
	8.55

	TRAMADOL HCL(ZYDOL) 50MG CAPSULES
	8.33

	CHLORPHENIRAMINE 4MG TABLETS
	8.25

	EMLA CREAM DRUG TARIFF PACK 5G TUBE
	8.2

	SOFTCLIX(=ACCU-CHEK) LANCETS
	8.09

	EMULSIFYING OINTMENT 500ML
	7.9

	BENDROFLUAZIDE 2.5MG TABLETS
	7.32

	AQUEOUS CREAM BP 100ML
	7.18

	SELSUN DANDRUFF TREATMENT 100ML
	7.05

	MINOCYCLINE(MINOCIN) MR 100MG CAPSULES
	6.99

	CARBAMAZEPINE(TEGRETOL) 200MG TABLETS
	6.8

	KETOPROFEN GEL 100g
	6.65

	GLYCERYL TRINITRATE(GLYTRIN) SPRAY
	6.6

	SOFT PARAFFIN BP 15G
	6.44

	CANESTEN-HC CREAM 30G
	6.26

	ETODOLAC 300MG CAPSULES
	6.19

	AQUEOUS BP CREAM 500G
	6.12

	MOUTHWASH EFFERVESCENT TABLETS
	6

	FLUPENTHIXOL DECAN'T(DEPIXOL) 40MG/2ML
	5.86

	DIHYDROCODEINE 30MG TABLETS
	5.84

	POLYTAR LIQUID/SHAMPOO 150ML
	5.82

	CALCICHEW-D3 FORTE TABLETS CHEWABLE
	5.72

	CAPASAL THERAPEUTIC SHAMPOO
	5.68

	ATENOLOL 50MG TABLETS
	5.6

	FLUPHENAZINE DECANOATE 25MG/1ML INJECT
	5.58

	INFLUENZA VACCINE(INFLUVAC) DISPOSABLE
	5.48

	DOTHIEPIN HCL 75MG TABLETS
	5.46

	PROPRANOLOL 40MG TABLETS
	5.43

	ACICLOVIR 200MG TABLETS
	5.4

	TOT PLASTIC
	5.32

	RANITIDINE 150MG TABLETS BP
	5.27

	PROPRANOLOL LA (HALF) 80mg CAP
	5.26

	OILATUM GEL 125G
	5.24

	METRONIDAZOLE 200MG TABLETS
	5.22

	ZOPICLONE(ZIMOVANE) 7.5MG TABLETS
	5.11

	FAST-AID WASHPROOF PLASTERS ASSORTED
	4.91

	PIZOTIFEN(SANOMIGRAN) 1.5MG TABLETS
	4.68

	ASPIRIN 75MG DISPERSIBLE TABLETS
	4.67

	SUDOCREM  CREAM  25G
	4.6

	MOVELAT GEL 100G
	4.54

	DICLOFENAC (VOLTAROL) 75MG/3ML INJ
	4.53

	BECLOMETHASONE 50mcg AQUEOUS NASAL SPR
	4.41

	GAVISCON ADVANCE LIQUID 500ML
	4.2

	GLICLAZIDE(DIAMICRON) MR 30MG TABLETS
	4.16

	FAST AID BLUE EYETECH 2.5X7.6
	4.05

	BETNOVATE-C CREAM 30G
	3.84

	ASPIRIN 75MG E/C TABLETS
	3.82

	CARNATION CORN CAPS
	3.78

	AMOXYCILLIN 3G POWDER S/F
	3.75

	ALPHOSYL HC CREAM 100G
	3.62

	T-GEL SHAMPOO 125ML
	3.58

	CLONIDINE HCL(CATAPRES) 100mcg TABLETS
	3.54

	HYDROCORTISONE 1% CREAM 30G
	3.36

	DEXAMETHASONE(ALCON) MAXIDEX EYE DROPS
	3.35

	SERTRALINE(LUSTRAL) 100MG TABLETS
	3.24

	DOXYCYCLINE 100MG CAPSULES
	3.21

	ALLOPURINOL 300MG TABLETS
	3.2

	FLUCLOXACILLIN(FLUCLOXIN) 250MG CAPSUL
	3.2

	FLUCLOXACILLIN 500MG CAPSULES
	3.19

	OILATUM EMOLLIENT 250ML
	3.15

	DIAZEPAM 5MG TABLETS
	3.09

	LOPERAMIDE 2MG CAPSULES
	3.09

	CALCICHEW 500MG CHEWABLE TABLETS
	3.01

	VITAMINS CAPSULES BPC
	2.97

	AMOXYCILLIN(AMOXIL) 500MG CAPSULES
	2.96

	WATER FOR INJECTIONS 5ML
	2.96

	LISINOPRIL(ZESTRIL) 2.5MG TABLETS
	2.9

	BISOPROLOL FUMARATE(MONOCOR) 5MG TABLE
	2.87

	TRIMETHOPRIM 200MG TABLETS
	2.82

	SODIUM CHLORIDE EYE DROPS 0.9% 10ML
	2.81

	DIPROBASE CREAM PUMP DISPENSER 500G
	2.76

	PREDNISOLONE 5MG TABLETS E/C
	2.74

	CUPLEX GEL 5G
	2.63

	HYPROMELLOSE BPC 0.3% EYE DROPS 10ML
	2.52

	MEBEVERINE 135MG TABLETS
	2.5

	METRONIDAZOLE 400MG TABLETS
	2.49

	DOMPERIDONE(MOTILIUM) 10MG TABLETS
	2.44

	METHOTREXATE 2.5MG TABLETS
	2.39

	PROCHLORPERAZINE 5MG TABLETS
	2.33

	SALACTOL WART PAINT 10ML
	2.33

	LACRI-LUBE OPHTHALMIC OINTMENT 3.5G
	2.3

	PROMETHAZINE HCL(PHENERGAN) 25MG TAB
	2.28

	PARAFFIN LIQUID/SOFT WHITE 50%
	2.27

	FERROUS SULPHATE 200MG TABLETS
	2.2

	PEN TORCH
	2.14

	VERNAID STERILE DRESSING PACK
	2.12

	CALAMINE AQUEOUS CREAM BP
	2.1

	CO-CODAMOL 8/500MG TABLETS
	2.06

	SENNA(SENOKOT) TABLETS
	1.98

	MICRO GREEN 21Gx1.5" 304432
	1.95

	BETNOVATE CREAM 30G
	1.94

	NASEPTIN CREAM 15G
	1.88

	NEBULISER KIT
	1.8

	BATTERY MN1400
	1.72

	PREDSOL EYE/EAR DROPS 10ML
	1.71

	CO-DYDRAMOL 10/500MG TABLETS
	1.7

	ATENOLOL 25MG TABLETS
	1.68

	 
	

	ETHILON SUTURE N/AB STER POLY W320
	1.48

	ETHILON NEEDLE CURVE REVERSE 19mm W319
	1.41

	SYRINGE 5ML
	1.2

	B-D SINGLE USE INS SYR 1ML U100
	1.18

	OXYTETRACYCLINE 250MG TABLETS
	1.16

	CARBAMAZEPINE(TEGRETOL) RETARD 200MG T
	1.06

	BATTERY AA MN1500
	1

	SYRINGE 2ML
	1

	BUTTERFLY BLUE
	0.92

	BUTTERFLY GREEN
	0.92

	AMITRIPTYLINE(TRYPTIZOL) 10MG TABLETS
	0.9

	ATENOLOL 100MG TABLETS
	0.87

	DOTHIEPIN 25MG CAPSULES
	0.85

	GLIBENCLAMIDE 5MG TABLETS
	0.84

	TONGUE DEPRESSOR
	0.83

	AMOXYCILLIN 250MG CAPSULES
	0.77

	LISINOPRIL(ZESTRIL) 5MG TABLETS
	0.68

	ISOSORBIDE MONONITRATE 20MG TABLETS
	0.66

	ORPHENADRINE HCL(DISIPAL) 50MG TABLETS
	0.57

	DIAZEPAM 2MG TABLETS
	0.47

	Grand Total November 2003 
	9259.85
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23. http://www.benzact.org/crime.htm   http://www.benzo.org.uk/manual/index.htm
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